1419 Ssals AND RS Nitrg & Elsctric Fawsrsd Gar

DTS N1/NZ

iiii
HN N

Ri2998e NL (Singls Spssd)y
Ri2993 N2 (e Spssdy

DTS EBD/EBL

CEFEHR®



Front Shocks Rear Shocks

10222 10222
.

s

A g A
10109=" - 10109
HR o qﬁ = R o
> — e ...//....‘/____ 10111 - N B = 10111
-_— — ; - RH5102(M0)

® __—RH5102 (M3)
4006 —— @ B

10001 . T
' s 10108 10287 (E2.5)

A"

‘-..______‘_ ’

— 7 .

| — ) 10105 : e ]

e oo — o 18 E ~ 10104
7 - - . e -

¥ L 10224 = :
= =

10224 =

S 10110 =———

-—
o —
— -
3' o1 — T sim

10214 — E 10220 10218 ———

(Dia. 1=1) (Dia. 1-2) 10002

Chassis Assembly

10148, i
% i

e~ 10247 (M3%8)
e = p

2 — A
10248 (M3%12) Q ® /3 o IOEAT W)
P o Q¥ o 10236 (E8)

o ——— 10153
10249 (M3%14) )

10135
. g

02l F e A5 (64542.5)

y § 1o
10216 —— -__F 10153 (8*5’(2 5)

= & J 10247 (038)
10248 (M3%12) — /§ 10137.g ®—
7 | —10136

0220”7 | é .
[—%a & \ T 10240 tiaxe) - 10159
fo144 -\-, \ g \

- 8- e 2
//,/ 10240 (M3%8) '\F 10247 (4348) \,\'\:“/
10215 ,‘ : S \

10154 — il 7‘“ 4.

108330
10247 (M3%8)

10247 (M3%8) '/ N

éé .

T 10247(M3%8) T~ 10150

THFE oo D o § 10247 (M3+8) . o L .
it ton Head Hew Screw| h [Py '} _//' - g& \\ IU] 56
3 w |, g SN
Flat Head Hex P ':3."2 4 { 10154 5 \\ \\'\\
T 410247 (M3%8) (Dia. 1-3)
Eelip (%] @ 1
Ball Bearing () 25 3

Page 1 of 17



85119 (M3*16)

B OM ;
= & = A 10362
Raurd Ha, Zalf "’ 4
Tappine P e 36 4 /'/ / 10245 (M3%20)
Button Mesd Hex L 3 ,.'
e | e - / 85184 (M3%12)
Cop Head How Soren | [P N1 i e 4 5
— 3
=00 . >
Flan Mosd Hex h _E.m_]lf X
I
T
B \
=3 2 _
. » e i 10247 M3%8) — \
: T 2 10251 (M3+36)
Rireset Twoire | g e " 10245 (M3%18) - AT
Washay ofred, 1402 2 10001 = ; 10120, /A |
Mrica Lesk Wt | B = 2 “‘“\:ﬁ 85125 (M3x10) L= Gearbox
elis N iy : RH5T 18 (MAX10) 7 = Assembly
= A g | L —__ > 85125 (M3%10)
e @ |Iamem s 10116 — ! - s
v | O [t S i _ /7 oo g esisaen)
85184 (M3%12) '§ ¢ & I/ %
<N g [ 4
b - -
10228 — | B == . " Y [
(054 (1) g W 10230 ~ 10249(?.!3*14)* = ? |
: 10112 0931 10240 (M3%8)
10114 —& S 10379
10115 N 10216——?
10233 (10%5x4) = 10231_,_/\ \ -10249 (M3%14)
10234 (1045%4) N 10141
S s 10241 (M3%10) 4
10145 Y 10249 M3%14)———H &~
ey 10220 f 10232(15%1084) =
— s 10152 (15%10%4).«. ﬂ
-~ =
10126 P
10123 /'“":'*-48512?(1.!3*18) | -

10132

| ' . RH5526 o / 10128 i023_§2 5 ' p
10233 (10%5%4) { 0, LJ/ 10129\?( % “% S 7 10238 2%10)
10234 (10%5%4) - e, — \‘;

y . (0125 ﬁ J

l \ W _ Q 10225 Qifﬁ Box

\mff Box 10225
; sy )’9 10131
(¥ 10132 .
— Q 2(15*10*4) 10003~
57;}/ 52{15*10*4)
(Dia. 2-3) BOM
(D ia. 2“‘2) y 10379 TIFE oo SPEC oTY
102403%8) —— & o/ 10240 0348) e I
/ - g
4 o | \ // | RH5102 (M3) e | - e
? ? /10162 Cop Mot e oo | [ _&—&;w
s 10249 (M3%14) —
85185 (W3%25) % / P —
= X a ﬂ\ Flat Hasd o I
10248{513*12)‘1——\}/@ /“b o™ _gilg J—'i
| - e e C : $at Sorew ] “g.m

Assembly el I 3 m 2

Fazhar e v, 2 2

a _
Reas 10249 (43%14)
Assmebly 10121— /
10216 \

1 -
10249 (W3x14) * j? ’ %@ il . :
\\ 1021 ? " - - : - :
X [ o6 (Fieod Shes] 55 4
\ | S o .1:‘2.",’.?"“;.3‘4 ;
Ball Baaring o a1Sealies >
10220 —= 10363 —_ e L ]
10118-—
10117
b Q:\ \
f A { | 13
if \.\\ |'I 10”9 ,.-"
o1a R e 10245 (H3%18) K
10233 (10%5%4) 10002 — o K _
10234 (10%5%4) _ - 10608(M2.5*4) ol 5 J
85184 (M3%12) - @ (Dia. 2-4) v (= iy
“ Page 2 of 17 \ _ ¥==10609(M3*40)



BOM
TIPE 1004 SPEC o1y
Taroin Hoiseees | 0= e .
o tonites | g | e | 4 Engine Assembly
Gap Head Hex Socee S z; :
Flat Hoad Hax Jom e 1
P0O010 GO , 18 Engine w/glow plug
Sat Sorew [ ] T 1
10170 POOT1 SH .18 Engine w/glow plug
Fazhar @Bre3, 10,2 1 e el I.'f
- /
Nylon Leck Mot - <] 5 -
0 Ring a31e 0 1
Ball Boaring O a10eaed 2
85148 (2x6) 10168 110246 (M3%28)
e / X /.-"
/85118 (Ma¥15)
10168 \.H |
A .

85125 (M3%10)

DT M1 Central
Tranmss.ion

- RH5102 (M3)
RH5562 (M3#8) =

_ E? RH5102 (M3)

85118315~ | T W=

RH5102 (M3) —

10233 (10%5%4) ¥
;"\ ."f

it
fok

0171
{single speed)

10173

"

T 10172
(Two speed)

(Dia. 3-1)

——— 10005 10174 — /

RH5190 (E4)

W

10179

BOM 10174 L —
TIPE o SEC orr & g_ 10247 (M3%8)
Cop Hosd Hox Soree | [ R z 10250 (M320) o 10175 | \
= 3 I N ] 10233 (10%5+4)
et e o = : 10176 — . PRI 10228
Eclip 'x) o 3 @ . X .‘\\_ “RH5180 (E4)
—— e 1 g’ 10233 (10%5%4) T
10177 — @\ L —
P g___‘:;vwzd,? (M3+8)
e O\ 1076
R 4xd) \
SRR 10243 (M3#10 1/2T)
10006 ——

(Dia.3-3)

TIPE [[rel] SPEC
Cop Hosd Hox Scroe | [ et
usea
Flat Head He:
* " s w20
M3
Set Sares ] <
ek
Echin (x] o4
Gre Way Baar e w 212005 3954
Ball Bearing o ol0nafvd 3

Page 3 of 17



10240 (M3%8) ~__
\" 10164

) 10161 O3 A
P ,a =
- 7w \\\§~ Y
/____\ f.' I'.
' 10164 <= ™ - LA
10240 (3+8) ~_ — ( "’;'r:,,,, \ X
S 85125 (M3*10) %, @'
\.\ \w |\ RH5116(M3%3)
pe. i
Ay

B s

*0 N\ HOO11—" e HOO1T —— > ‘ﬁ
\ L ———10225
\ "
10161 —
¥ , — 10241 (W3%10)

= iakio Throttle Linkags e

(Dia. 4-1) ® S s

10241 M3%10) =

85179.(3%15)
s = /s

HOO12 —

(Dia. 4-2)

™ 10160

(Dia. 4-3)

10004 ,

10247 (M3%8) P = __ !.__.
Fuel Tank é

£ 9y

10158

)
10237 (E2. 5>\_\ (Dia. 4-6)

10350
%

e ™
o 0227

10256 (3%6) — ®

a T
b ./
10240 (M3%8) ~_ | l

10240 (M3%8)

N

——— 10247 (M348)

10158 —

10350 —

10247 M3%8) —

(Dia. 4-5)
Page 4 of 17



Assembly Stepss

1. Fasten the fuel tank posts
to the chassis, then the fuel
tank assembly. (See Dia. 4-6)

¢ 10240 (M3%8)
q"ii!.P T
A

10247 (M3%8) <4

5. Tighten the wheels
(See Dia. 4-4 or 4-5)

RH5103 (M4) —_

2, Assemble Chassis. (See Dia, 1-3.
4-1. 4-2)

3, Assemble the front assembly 4. Assemble the rear assembly

to the chassis: (See Dia. 2-1) to the chassis. (See Dia. 2-4)

85125 (M3*10)
;y

f i

$TL—— 10240 (43#8) L 85125 (M3*10)

/¢

6. Assemble central transmission and 7. Tighten the engine assembly

rear central drive shaft to the to the chassis. (See Dia. 3-1)

chassis. (See Dia.3-2 or 3-3)

10361

RH5109 (M3)

10240 (M38)
85125 (M3%10) —

8, Finally connect battery, receiver and setup the electronics functions, then screw the receiver cover and

put on the body. (See Dia. 4-3)

85179 (3+15)
) HoO12

7 ' 1 &

- Ho013

Page 5 of 17



RIVERHOBBY INSTRUCTION MANUAL
RH1018 DTS EBD(zuansd)
RH1019 DTS EBL(auatisss)

Specifications:

1. Length: 530 mm
2. Width: 280 mm
3. Height: 180 mm r’ T

4. Wheelbase: 325 mm Big Bore Shocks for Light & High Impact Rear Susp. Arms

Stable Running | oS
5. Gear Ratio: 8.3:1 ) v

6. Tyres: ©95%40 mm
1. Weight: 1950 g Re-inforced Bady Posts -

o fluick Resposen Steering

- Design with CVOs

_— Reinforced Upper Plate
o ¢ Qualified Electronios System
s 7

e | Re-inforced Body Posts

J Adjustable Knuckle Arm
v

Grub: Screws for Adjusting 4
Ground Clearance z
T Big Bore Shocks: for

Standard Equipments: Stable Running
1. Steering Servo: 3kg/cm
2, Motor: 550 (EBD)

3650 (EBL)
3, ESC: 60A (EBD)

300A (EBL)

4, Battery: Ni-MH SC1800mAh 7.2V (EBD)

Li=Po 2700mAh 7.4V =250 (EBL)
5. RADIO: 2CH A M (EBD)

2CH 2. 4GHz (EBL}

5| ipper System for Spur =

Gear Protection " Low £ gearbox design

Light & High Impact Front Susp. Arms

4

Add: 301, Bldg. K, No.13, Zachekeng Ind., Jixia Village, MNanwan, Longgang zone, Shenzhen, Guangdong, China
Tel: 86-755 28669639 Fax: 86-755 28669640

http: //www. riverhobby. com E-mail: infolriverhobby.com ; riverhobby fullfunrce]26. com

Page 6 of 17



DT5 EBD and EBL are converted from DT5 N1, having same front assembly. Please refer to Dia. 2-1.

And the rear assmbly is all same as DT5 N1 but without 10249 (M3*14)

A

6-2) T 1021

center outdrive cup(see Dia.

& 10143
Attention: DTS EBD and N1 are only different in ESC, motor 10216 —— \
" 10248 (M3%12)
battery, charger and radio. 3 F I
™ | 10236 (€8)
10241 (43*10) 10240 (M3*8) —— T
Central Assembly r Te S sy
' -y 10153 (8%5%2. 5) — :

10240 (Msta)/-'f____;-f_}:q :

10382

r v ‘“\._\. I
10147 C_\ p 2
/ i

10153 7 la “_— ——— 10137

0241 (M3*1 O)

——————10147
10247 (M3%8) — .,e
. 10136 —_ l* 10240 (M3%8)
85125 (M3%10)——— - 3
L 10247 (M3x8) —
10364
10186 —
':.sa__ — 10247 <m3*é) . N
T 10247 (M3%8) | ia.
e " 85173(4%10)
L roasp 10199
Rear Assembly N

Motor Assembly 10232 10197, A\ o

10192 10193 \\ ’. v

eb” 2

RH5117 (M4%4)

T10031/710032

Differecial slipper complete
; . . 10193
is preinstal led in rear 10194 N

assemb|y. comp|ete

///
< ) ;
/ 10193
N
10192, F
N

10228 101959
‘I\ 1

HO029 (Brushed)

RH5190 (4) "@

10123 /
85182 (M3%10) < "

\ 10237 (E2. 5)

Stwi‘nﬁ Assemb|y
ESC 10188

/10240 (M3+8)

HOO26 (DTS EBL) HOD27 (DTS EBD)

/
i
¥i
/

A

§ 10248(M3#12) Rece.iver
HOO14RX
HOOO7 (AM) (2. 4GHz2)
:':. 10215 / /

\\f 10220
10144

b o
- ‘
\

(Dia. 6-3) (Dia. 6-4) ‘“m‘ (Dia. 6-5)

Page 7 of 117



ASSEMBLY SIEPS5

1. Assembly center chassis part. 2, Assemble front assmbly to 3. Assemble rear assmbly to 5. Mount the wheels.
(See Dia. 6-1) chassis front. (See Dia. 2-1) chassis rear part. (See Dia. 2-4) (See Dia. 4-4, 4-5)
N

- 85125 (M3%10)

6. Mount the motor assembly and 7. Assmble steering servo 8. Assmble waterproof cover.
central drive shaft. (See Dia.6-6) and |inkage. (See Dia. 6-4)
10240 (M3%8) %
N,

{ ?‘7 R
, L 10040 w348)
'l
DN

9. Assemble ESC, receiver, battery and connect them to setup. (See Dia. 6-3. 6-5)

10247 (M3%8) —

Wﬁm / T +9013
'Y Wiw BODY NUMBER:R0079 BODY NUMBER:R0092
\

| 4
HOO14 - 4 / H0030 85175 (3+10)
. .
- :
q---‘ i!’tj

Page 8 of 17



Part List

10101 = Front Shock Tower 1pc

RH1008/RHT009/RH1018/RH1019

10102 ~Rear Shock Tower 1pc

RH1008/RH1009/RH1018/RH1019

10001-Front Shocks 2pe

s

M oy

oy

RH1008/RH1009/RH1018/RH1019

10002 — Rear Shock Tower 2pc

i (T
= g

RH1008/RH1009/RH1018/RH1019

10103Front Shock Spring 2pe

AN
i
YAV

L
TR
B L
vy

INAAAM

AN

il
A
NJ

RH1008/RH1009/RH1018/RH1019

10104-Rear Shock Spring 2pc

.I

I

Vi

A AN
RV

NA AN

N

I
"

|

1l
|
]
1l
|
W

RH1008/RH1009/RH1018/RH1019

10105-Front Shock Shaft & Piston
Set 2sets

i
i

RH1008/RH1009/RH1018/RH1019

10106—Rear Shock Shaft & Piston
Set Zsets

b ¥

RH1008/RH1009/RH1018/RH1019

10107-Front Shock Body 2pe

RH1008/RH1009/RH1018/RH1019

10108-Rear Shock bedy Zpc

RH1008/RH1009/RH1018/RH1019

10109-Shock Upper Cap 2sets

a 8
OO0

RH1008/RH1009/RH1018/RH1019

10110-Shock Lower Caps 2sets

o ©

RH1008/RH1009/RH1018/RH1019

10111-Shock Lower holder & Adjust

Ring 2sets
=y I'I'l
h—=—14 I‘I'l

RH1008/RH1009/RH1018/RH1019

10112-Front Lower Susp. Arm 2pc

RH1008/RH1009/RH1018/RH1019

10113-Rear Lower Susp. Arm 2pc

RH1008/RH1009/RHT018/RH1D18

10114-Steer ing Knuckle Arm lset
] |
4] |

RH1008/RH1009/RH1018/RH1019

10115-Uprights 2pc

RH1008/RH1009/RH1018/RH1019

10116-Front CVD 2pc

RH1008/RH1009/RH1018/RH1019

10117-Rear Hub Carrier 2pc

RH1008/RH1009/RH1018/RH1019

10118-Rear Drive Shaft Zpc

h A

RH1008/RH1009/RH1018/RH1019

10119-Rear Dogbones 2pc

RH1008/RH1009/RH1018/RH1019

10123-Gearbox Housing Set 2pcs

.

RH5526-Diff 16T Gear Washer Gpes

RH1008/RH1009/RH1018/RH1019

10124-Diff. Drive Gear w/pin 2sets

L
%

RH1008/RH1009/RH1018/RH1019

RH1008/RH1009/RH1018/RH1019

Page 9 of 17



Part

List

10125-Diff Case 2pcs

RH1008/RH1009/RH1018/RH1019

10126-Diff Drive Spur Gear Zpcs

RH1008/RH1009/RH1018,/RH1019

10127-0iff Drive Gear 2pcs

?e

RH1008/RH1009/RH1018/RH1019

10128-Diff Bevel Gear S. 4dpcs

sg®

RH1008/RH1009/RH1018,/RH1019

10129-Diff Bevel Gear B. 4pecs

RH1008/RH1009/RH1018/RH1019

10130-Diff Pin Z2pcs

™,
-

RH1008/RH1009/RH1018/RH1019

10131-Washer bpes

RH1008/RH1009/RH1018/RH1019

10132-Di ff Drive Cup 4pecs

YYYY

RH1008/RH1009/RH1018/RH1019

10133~Center Coupler 3pcs

HHH

RH1008/RH1009/RH1018/RH1019

10379Beody Post Zpcs

RH1008/RH1009/RH1018/RH1019

10135-Servo Saver (GP) 1Iset

L

%

RH1008,/RH1009

10136-Servo Saver Post 2pcs

RH1008/RH1009/RH1018/RH1019

10137-Steer ing Ackerman

" ]

RH1008/RH1009/RH1018/RH1019

10141-Front Upper Susp. Arm 2sets

S ———E0

RH1008/RH1009/RH1018/RH1019

10142-Rear Upper Susp. Arm 2sets

=10
O=—=saiD

RH1008/RH1009/RH1018/RH1019

10143-5teering Arm 2sets

RH1008/RH1009/RH1018/RH1019

10144-Servo Linkage 1pc

RH1008/RH1009/RH1018/RH1019

10145-Whee! Hub 4pcs

RH1008/RH1009/RH1018/RH1019

10146-Antenna Pipe Set Zsets

RH1008/RH1009/RH1018/RH1019

10147-Servo Saver (EP) lset

“%

RH1018/RH1019

10330-Chassis Front Part 1pec

RH1008/RH1009/RH1018/RH1019

10350-SC truck wheel complete 2sets

10351-8C truck tyre & insert 2sets

RH1008/RH1009/RH1018/RH1019

RH1008/RH1009/RH1018/RH1019

10352-8C truck rim 2pcs

RH1008/RH1009/RH1018/RH1019

Page 10 of 17




Part

List

10362-Front bumper Set 1set

/

RH1008/RH1009/RH1018/RH1019

10363-Rear bumper Set lset

/

RH1008/RH1009/RH1018/RH1019

10003-Diff Gearbox Set Tset

RH1008/RH1009/RH1018/RHI019

10151-Manifold Gasket 6pc

& & &
& &

RH1008/RH1009

10152-Metal Bushing 15%10%4 6pc

10153-Metal Bushing 8%5%2.5 6pc

10154-Servo & Upper Plate Mounts

1set

e e

RH1008/RH1009

10156-Upper Plate 1pc

RH1008/RH1009

RH1008/RH1009

10004-Fuel tank Set lset

RH1008/RH1009

10158-Fuel Line 2Zpcs

RH1008/RH1009

10159-Front/Rear Chassis Brace

RH1008/RH1009

10160-Receiver Box lset

RH1008/RH1009

85026-Switch Cover Zpcs

RH1008/RH1009

10161-5ervo Horns

[ &

RH1008/RH1009

10162-Chassis Brace mount 1pc

@

RH1008/RH1009

10163-Stopper Gpes

RH1008/RH1009

10164-Throttle Linkage 1set

RH1008/RH1009

10644—Central Dongbone F- 1pc

RH1008/RH1009

PO010-GO. 18 engine 1pc
PO011-SH. 18 Engine 1pc

RH1008/RH1009

10167-Air filter 1Set

-

RH1008/RH1009

10168-Tuned Pipe 1Set

&

RH1008/RH1009

10169-Silicone Coupler 1Set

= W

RH1008/RH1009

Page 11 of 17




Part

List

85195-Zip Tie bpecs

RH1008/RH1009/RH1018/RH1019

10170-Manifold 1Set

2

RH1008/RH1009

85035-F lywheel 1pec

s

RH1008/RH1009

85087-Clutch Nut 2Zpes

H H

RH1008/RH1009

85045-Clutch Shoes & Springs

oﬁg

RH1008/RH1009

10171-Clutch Bell {14T) 1pc

-

RH1008

10172-Clutch Bel | {two speed) 1pc

<

RH1009

10173-Engine mount Zpcs

RH1008/RH1009

10005-Central Transmission

Complete 15et(Single Speed)

RH1008

10174-Central Transmission
Bulkheads 2pcs

RH1008/RH1009

10175-Brake Post 1Set

RH1008/RH1009

10176-Brake Set 1set

RH1008/RH1009

10177-Brake Cup 2Zpcs

SO Y

RH1008/RH1009

10178-Single Speed Shaft w/pin

RH1008

10179-50T Gear (Single Speed)1pc

RH1008

10006—Central Transmission

Complete 1Set (Two Speed)

RH1009

10180-Two Speed Clutch 1Set

RH1009

10181-Two Speed Shaft 1pec

RH1009

10182-50T Two Speed Gear 1pc

RH1008

10183-45T7 Two Speed Gear 1pc

RH1009

10360-N1/N2 Chassis Plate 1pec

RH1008/RH1009

10361-Central Dongbone R 1pc

RH1008/RH1009

10185-Battery Cover (EP) 1pc

b

RH1018/RH1019

10188-Battery Post 2sets

RH1018/RH1019

Page 12 of 117




Part

List

10189-Post for Rear Spur Gear

Cover 2pc

RH1018/RH1019

10190-Motor Mount (EP) 1pc

RH1018/RH1019

10191-Sl ipper Complete (EP) 1set

.,

-
=

RH1018/RH1019

10192-5| ipper Pad(EP) 2pc

RH1018/RH1019

10193-S| ipper Gasket (EP)

OO

RH1018/RH1019

2pc

10194-65T Spur Gear (EP) 1pc

RH1018/RH1019

10195P-8 | ipper Shaft(EP) 1pc

RH1018/RH1019

10196-5! ipper Spring Bracket
(EP) 1pc

!

RH1018/RH1019

10197-Slipper Spring(EP) 1pc

RH1018/RH1019

10198-S| ipper Coupler(EP) 1pc

RH1018/RH1018

10199-Slipper Drive Cup 1pc

RH1018/RH1019

10200-BEARING BRACKET (EP) 1pc

RH1018/RH1019

10201-Pinion Gear 17T(EP) 1pc

=

RH1018/RH1019

10203-Spur gear cover (EP} fpc

RH1018/RH1019

10210-8way Bar 2Sets

1 1

RH1018/RH1019

10364-Body guard frame 2pcs

RH1018/RH1019

10365-Body guard frame bracket 4pc

(Y

RH1018/RH1019

10380—Certer Drive Shaft(EP) 1pc

RH1018/RH1019

10381-EBD/EBL chassis plate 1pc

RH1018/RH1019

10382-EBD/EBL upper plate 1pc

RH1018/RH1019

85034-Body Clip(Medium Size)épes

85029-Body Clip(Small Size) épcs

LS
S
W

10214-Shock Ball End épcs

10215-Servo Link Bal|l End 6pcs

FFPF
FFPF

Page 13 of 17




Part List

10216-5teering Linkage Ball

10217-Rear Upper Linkage Ball
End 6pcs

PP | ¥ | B 8 B i U8
PO | oo | B B B igl

10220-Ball A bpes

10218-8way Bar Fix Plate 6pecs 10219-5way Bar Holders 6pecs

10221-Bal| B 6pes

10222-Bal | C bpes 10223-Bal| D épes

> A
i

& o < © ¢ 2 B ¥ EEf

10224-5hock O-ring(Lower) épcs 10225-Diff D-ring Seal 6pcs

10226-5hock O-ring(upper) bpcs 10227-Tuned Pipe Seal & Fuel

Tank Seal 1set

e | 000 | 0O
© | o000 | IS OO

10228-Pin 4 2%10 6pcs

10229-Pin #2%11 6pcs

10230-Hinge Pins(long & short) 10231-0One Way Bearing 3pcs
2sets

.

10232-Bal| Bearing 15%10%4 6pcs

10233-Bal | Bearing 10%5%4 6pes

000 OC
olele, O

RH5190-E ¢l ip-4mm 6pc

10234-Metal Bushing 10%5%4 épcs 10235-Bal | Bearing 8%5%2. 5 6pcs

O
O

oo

10236~E clip-8mm 4pc

10237-E ¢l ip-2.5mm Gpec

A AN QOO | aon -
OO0 ana | aee | o

RH5102-Ny lon Lock Nut M3 Gpec

DL

e
i

Page 14 of 17



Part List

RH5103-Ny lon Lock Nut-M4 6pc

85148-Round Head Self Tapping
Hex Screw 2%6 4pcs

TTI1T

10238-Round Head Self Tapping
Hex Screw 2%10 6pc

85179-Round Head Self Tapping
Hex Screw 3#%15 8pc

I

10239-Round Head Self Tapping
Hex Screw M3*6 Gpc

TITTIY

10240-Button Head Hex Screw
M3*8 Bpc

TTTTIY

10241-Button Head Hex Screw
M3*10 Bpc

1T

85184-Button Head Hex Screw
M3*12 Gpc

TTITIT

10242-Button Head Hex Screw
M3*14 6Bpe

TTTTTT

85144-Ring Self Tapping Screw 3%4 dpc
10256—Ring Self Tapping Screw 36 6pc

TEEY

RH5116-Set Screw M3%3 6pc

RH5117-Set Screw Md+4 6pc

RH5118-Button Head Hex Screw
Ma=10 Gpe

RH5562-Cap Head Hex Screw M3#8 6pc

TTTTIT

10243-Cap Head Hex Screw
M3%10 6pc

T

85182-Cap Head Hex Screw M3*10 6pe

T

10244-Cap Head Hex Screw
M3#14 6pe

85119-Cap Head Hex Screw M3#16 6pc

[T

10245-Cap Head Hex Screw
M3%18 6pc

85185-Cap Head Hex Screw M3#25 6Gpc

10246-Cap Head Hex Screw M3#28 6p

10247-F |l at Head Hex M3*8 Bpc

TITTTY

85125-Flat Head Hex Screw M3%10 8p|

ITTT
Il

85175-F|lat Head Hex Screw 3*10 8p

ITTT
Il

Page 15 of 17




Part

List

10248-F lat Head Hex Screw M3*12 6p

TTITTT

10249-Flat Head Hex Screw M3%*14 6p

T

85127-Flat Head Hex Screw M3*18 3p

10250-F lat Head Hex Screw M3%20 6p

[

10251-Flat Head Hex Screw M3*36 6p

T
il

85173-Flat Head Hex Screw M4x10 6p

IfTT
Iff

HOO68 2. 4G FS—GT2 TX&RX

HOO14 — 2.4GHz Transmitter 1pc

4

HOO72 ks 45A ESC 1pc

HOO50—400A ESC 1pc

HOO028 — 3650 Brushless Motor 1pe

L &

HO029 — 550 Brushed Motor 1pc

&

HOO30 — Ni-MH 7.2V 1800mAh 1pc HO012 — Battery Case 1pc HOO11 — 3kg/cm Servo 1pe 85274-Li—-Po 2700mAh 7.4V 1pc
HOO31 — Ni-MH 7.2V 3000mAk fpe
|¢‘,|mi
10253 = 1/10 Charger GE 1pc RH5188 — Receiver Switch lpec 85284-Battery case lpc 85285-RX case lset
10254 — 1/10 Charger UL 1pc
10255 - 1/10 Charger BS 1pc

RO092-Printed SC trusk body lpc

ROO79-Printed SC trusk body lpc

10258-waterproof cover lpc

10607 Rear suspension arm pins

w/screws 2pcs

Page 16 of 17




10608 Rear bumper Fix plate(alloy) w/

screws 2pcs

£ 2

10609 Flat hex screw M3*40 6pcs

i

10610 Rear bumper fix plate &

suspension arm pins set

A 2

109869 Alloy front suspension

holders 1set(Optional)

-~

10970 Alloy rear suspension

holders 1set(Optional)

=

S

Page 16 of 17




Upgrade Parts

List

10902 - Front Shock Plate
(Carbon) 1Set

&111 1i4yy

-
-

RH1008/RH1009/RH1018/RH1019

10903 — Rear Shock Plate
(Carbon) 13et

11” Lidig

»

RH1008/RH1009/RH1018/RH1019

10906-Body Post (AL) 2pe

RH1018/RH1019

10907-Front Shocks (AL) 2pc

RH1008/RH1009/RH1018/RH1019

10908-Rear Shocks (AL) 2pc

RH1008/RH1009/RH1018/RH1019

10908 - Front Lower Susp. Arm
(ALY 2Zpc

RH1008/RH1009/RH1018/RH1019

10910 —Rear Lower Susp. Arm

(ALY 2pc

RH1008/RH1009/RH1018/RH1019

10911 - Steering Ackerman (AL) 1pec

~

RH1008/RH1009/RH1018/RH1019

10912 — Front Susp. Holders
(ALY 18et

RH1008/RH1009/RH1018/RH1019

10913 - Front & Rear Brace (AL) 109
CAL) 1Set

RH1008/RH1009

14 — Rear Susp. Holders
CAL) 1Set

RH1008/RH1009/RH1018/RH1019

10915 — Rear Hub Carrier (AL) 2pc

S S

RH1008/RH1009/RH1018/RH1019

10916-Front Top Plate (Carbon) ipc

RH1008/RH1009

10917 - Steering Knuckle Arm
(AL) 2Set

RH1008/RH1009,/RH1018/RH1019

10918 - Wheel Hub(AL) 4pc

RH1008/RH1009,/RH1018/RH1019

10919 — Upper Plate(AL) 1pc

<

RH1008/RH1009

10920 — Tuned Pipe(AL) 1Set

RH1008/RH1009

10921 - Chassis Brace mount
(AL) 1pc

&

RH1008/RH1009

85265 - Heatsink 1pe

RH1018/RH1019

10923 - Alum Steering Arm 2pc

&7

RH1008/RH1009/RH1018/RH1019

10924 — Alum Knuckle Arm 2pc
§ ¥

RH1008/RH1009/RH1018/RH1019

Page 17 of 17




RIVERHOBBY

1/10 Scale AWD RC Nitrg Powered Car

RH1001 Specs. :
1. Length: 530 mm (N1}
2, Width: 290 mm (N1)

3. Height: 180 mm (N1)
4. Wheelbase: 325 mm
5. Gear Ratio: 8.3:1
6. Tyre: »95%40 mm (N1)
7. Weight: 1850 g (N1)

Standard Equipments:

|, Steering Serveo: 3kg/cm
2. Throttle Servo: 3kg/cm
3. Engine: GO.18 or SH. 18
4. Radio: 2CH AM

Big Bore Shocks for -

Adjustable Knuckle .ﬂ:’m

Re-inforced Body Pasts-. - A

/Liaht & High Impact Rear Susp. Arms

Low CG gearbox design S ~Warer Proof RX box
2

40D and Single Speed System
-~

‘Stable Running
. Re=inforced Body Posts

Rear Sway Bar—— 4

= Low CG gearbox design

Grub: Screws for Adjusting

Ground Clearance

— Big Bore Shocks for

= Stable Running
B5co Fuel Tank e

WYY
s %

Quick Resposen Steering <

Design with CvDs

|
Light & High Impact Front Susp.Arms

RH1009 DTS N2¢wa spssd)

RH1002 Specs. :

1. Length: 530 mm (N2)

2. Widthe: 290 mm (N2)

3, Height; 180 mm (N2)

4., Wheelbase: 325 mm

5. Gear Ratio: 6.1:1 (H)
Qe ALY

6. Tyre: 095440 mm (N2)

7. Weight: 1900 g (N2)

Standard Equipments:

|, Steering Servo: 3kalem
2. Throttle Servo: 3kg/cm
3. Engine: G0.18 or SH 18
4, Radio: 2CH AM

Add: 301, Bldg.K, No.1
Tel: 86-755 28669639

http: //www. riverhobby. com

Ad Justable -Knuckle Arm

Re-inforced Body Posts . o Light & High lmpact Rear Susp. Arms

Low GG gearbox design 2 Yiater Proof RE box
.

- 4ND and Two Speed System
Big Bore Shocks for —__ o

Stable Running

. = Re-inforced Body Posts
Rear Sway Bar — 4 7

_—Low €6 gearbox desian
Grub Screws for Adjusting

Ground Clearance

— Big. Bore Shacks for

85cc Fuel Tank - Stable Running

Quick Resposen Steering -

Besipn with CVDs Light & High Impact Front Susp, Arms

3, Zachekeng Ind., Jixia Vil lage, Nanwan, Longgan_g zone, Shenzhen, Guangdong, China
Fax: 86-755 28669640

E-mail: infolriverhobby. com ; riverhebby ful |funrc@126, com



